Home | Manufacturer Directory | UPC Lookup | Wanted Manuals | Information Pages |
Register Login | Members Area |


Back To Kenmore Standard_Vacuum_Cleaners       Model: 204.36999690 or 20436999690 Kenmore Destiny Plus Upright Vacuum Cleaner Manual
Regular Text Search or Search by Model Number

Register / log-in to add to your Hammerwall Collection.
Manual Location


Upload a pic of this item

Manuals For Same Model Number.
No other Manuals with the Exact Same Model Number and Manufacture.
Other Items that are in the Same Category.
204.36997690 Kenmore Destiny II Upright Vacuum Cleaner...
116.23912 Kenmore Vacuum Cleaner ...
116.23913 Kenmore Vacuum Cleaner ...
116.24614 Kenmore Vacuum Cleaner...
721.24195 Kenmore Canister Vacuum Cleaner...
116.25614 Kenmore Vacuum Cleaner...
116.25615 Kenmore Vacuum Cleaner...
116.25812 Kenmore Vacuum Cleaner...
116.25813 Kenmore Vacuum Cleaner...
116.36622 Kenmore Vacuum Cleaner...
Search in Standard_Vacuum_Cleaners on ebay
"
* Clicking the part number will send you to Sears Parts Direct.
171143-2 Glamor cap
1071398-1 Inner cap
1171076-2 Neoprene seal
1271171 Handle retaining clip
1363666 Screw #6 x 3/4 fl hd lo-root
1471037 Carry handle spring
1571136 Handle pivot pin
1671449-0340 Carry handle assembly
263628 Screw #6 x 7/16 pan hd lo-root
2071135-0341 Bin catch
20A71451 Bin catch gasket
2263624 Screw #8 x 3/4 pan hd ab type
2363740 Screw #6 x 1 5/8 hex hd lo-root
2571240-0340 Cone seal
2671596-0340 Cone and shroud assembly
2771581-0340 Handle and wand assembly
363624 Screw #8 x 3/4 pan hd lo-root
3071588 Hose assembly-black
3173274-1 Cord
3471330-0340 Cord strain relief
3571172 Spring
3663710-4340 Cyclone top, ducts and umc cap assembly
3871306 Cord-switch to motor
3971174 Spring
463704 Screw #8 x 1/2 pan hd lo-root
4063704 Screw #8 x 1/2 pan hd lo-root
4163704 Screw #8 x 1/2 pan hd lo-root
4571190-0340 Crevice tool
571131-0340 Inner cap cover
5671199-1340 Holster
5871510 Instruction manual
671175-0340 Handle release button
6371585-0340 Bin and catch assembly
6471265 2nd cyclone augmenter assembly
763704 Screw #8 x 1/2 pan hd lo-root
7171186-0340 Dusting brush assembly
7271189-2340 Floor nozzle assembly
7371274 Video users tape
7571445 Switch cover
871138-0340 On/off switch button
971466 On/off switch
1071067 Bearing pivot-valve end
10571293 "o" ring
10871292 Thermal reset gasket
1263788 Rotary valve assembly (incl. key #11)
1363628 Screw #6 x 7/16 pan hd lo-root
1463393 Screw #6 x 3/4 pan hd lo-root
1663393 Screw #6 x 3/4 pan hd lo-root
271574-0340 Upper motor cover/seal clamp assembly
2271567-1341 Inspection plate and seal assembly
2671568 Thermal reset and leads assembly
2871024 Bearing clamp - belt end
2971029-6 Upper and lower motor cover bushing
363628 Screw #6 x 7/16 pan-hd lo-root
3064058-0340 Lower motor cover, cord, balance spring and sea...
3171079 Rubber mount
3271641 Motor
3471096-0340 Inspection plate - front
3571064 Seal
3671078 Rubber motor mount - front
471480-0340 Cleaner head cover assembly
763705 Screw #8 x 1 pan hd lo-root
863624 Screw #8 x 3/4 pan hd lo-root
971025 Bearing clamp-valve end
9771254 Thermal reset bracket
9863628 Screw #6 x 7/16 pan hd lo-root
10271393 Rotary brush assembly
10371309-0340 Filter housing cover assembly
10571304-0340 Filter housing assembly - complete
106204.85998690 Replacement hepa filter
3871082-0340 Wheel cap
3903353 "e" clip
4064079 Washer
4171223-0340 Rear wheel (black)
4271085 Sleeve bearing
4371080-0007 Rear axle
4471038 Cup washer
5171570-0340 Base assembly
5363628 Screw #6 x 7/16 pan hd lo-root
5471043-0340 Cover plate
6071571 Front wheel bracket assembly
6871023 Belt
7171007 Spring
7271013 Support plate
7363628 Screw #6 x 7/16 pan lo-root
7863593-0340 Height adjustment assembly
7963704 Screw #8 x 1/2 pan hd lo-root
82F-63635 Bulb
8471161-1 Lamp socket - short leads
8563650 Screw #6 x 5/16 type b pan hd
8771161 Lamp socket - long leads